FANTOM EP-4WD Ext PARTS LIST

©

Button Screw(Hex/M2.6x5/10pcs)
REER(M26xX5) (N7 Z/10A)

1-512605H ___J1-513004H ___J1-513008H
BH B

©(m

Button Screw(Hex/M3x4/10pcs)
REVER(M3x4) (N YT Z/0A)

" ©(jmm
Button Screw(Hex/M3x8/10pcs)
REER(M3X8) (N7 Z/10A)

1-S13012H
BH
(©) ((mmmmm

Button Screw(Hex/M3x12/10pcs)
REVERM3X12)(N\Y I Z/10A)

O jum

Cap Screw(M3x6/5pcs)
Fr v TER(M3X6/5A)

1-S02608TPB
TP
@ (o

TP Bind Screw(M2.6x8/10pcs)
TP/ FEZ(M2.6x8/10A)

1-S32606H
FH
()

Flat Head Screw(Hex/M2.6x6/10pcs)
HZER(M2.6x6)(\v 7 R/10A)

1-S33006H
FH
©))m

Flat Head Screw(Hex/M3x6/10pcs)
HZEZ(M3x6)(N\Y 7 RX/10A)

@Dﬂlﬂm

Flat Head Screw(Hex/M3x8/10pcs)
HSEZ(M3x8)(N\Y I RX/10A)

@ﬂ)ﬂﬂﬂﬂlﬂﬂm

Flat Head Screw(Hex/M3x12/10pcs)
HZER(M3X12)(N\ YT Z/10A)

1-S53003

©m

Set Screw(M3x3/10pcs)
1w FEZ(M3x3/10A)

1-S54004
o

Set Screw(M4x4/10pcs)
v FER(M4x4/10A)

1-N2630N |
©t

Nut(M2.6x3.0) Nylon (5pcs)
v hM2.6x3.0) a7 (5A)

©u

Nut(M3x3.3) Nylon (5pcs)
FvhM3x33) F1a> (5A)

©

Washer(M2.6x7x0.5/10pcs)
7w —(M2.6x7x0.5/10A)

1-E015 |
C

E-Ring(E1.5/10pcs)
EV>7(E1.5/10A)

1-£020 |
(=

E-Ring(E2.0/10pcs)
EY>%(E20/10A)

BRG002

Ol

Shield Bearing(5x8x2.5) 4Pcs
2=V RAT 27 (5x8x2. 54N

BRGO03F

Flange Bearing(4x8x3)2Pcs
TSV INTY Y (4x8x3) 2N

Shield Bearing(5x10x4)4Pcs
2-)VRRT) 27 (5x10x4)4NY

BRGO07F

el

Flange Bearing(3x6x2.5)2Pcs
TSV INT Y (3x6x2.5)2 N

Shield Bearing(6x15x5) 2Pcs
Z—)VRART) 2T (6x15X5)2 A

ol

O-Ring(P2/Black) 10Pcs
00U (P2/75v7)10A(SP18)

©0

Silicone O-Ring(P2/Clear) 10Pcs
21)3a20U7 (P21 T7)10A

H7—

Color Antenna (Black/4pcs)
TUTT B vv T AN

Waterproofing Tape 15mm x 35m
Bh7kZ 1) 77— 15mmx35m

96441C

Sponge Tape(1x100x150)
AR D 7-7(1x100x150)

CEZ,

Snap Pin (10Pcs)
2FvTE>(10Pcs)

©0

4.8 Brass Ball (12pcs)

4875 ZR—)V (12EAY)

O

Shock Gasket 10mm(4pcs)
23y ARy 10mmEA)

SIL0300-8

Silicone OIL #300(80cc)
V)37 A 1L #300 (80cc)

9N

Bumper & Servo Saver (FANTOM EP—4WD) Diff. Gear (FANTOM EP- 4WD)
INVIN—=Y—RtE—/\— (77>} s EP-4WD) T 7FV (77 b L5 EP-4WD)

mm

0@ o
(b]

O (O] cEEE———C) ®) (b}
° o
Front Axle Mount (FANTOM EP-4WD) | (LW Knuckle Am (2pcs/FANTOM Ext)

| — g) E2.0 Clip x4pcs
© x2pcs
TV APIRIRIY TP AL BAND) | (8819 b7 =L N7V A EK)

Suspension Arm (FANTOM EP-4WD)

HRT— LI (77 L EP-4WD)
Steel

mm

[ O o

Rear Shaft (FANTOM EP-4WD)
U v 7 b (Z72 kL EP-4WD)

(im, &, B =00 8

O-L__1® x2pcs SSM3x3mm SS Mdxdmm
Rear Wheel Hub(FANTOM EP-4WD)

U RA—)VINT (77/ I s EP-4WD)

\H “ (b} Gx4pcs

Front Wheel Hub(FANTOM EP-4WD)
70 bRA—IVINT (72 b Ly EP- 4WD)

=m =

Ol

(a) O O xdpcs

Front Wheel Shaft(FANTOM EP-4WD)
7AY bRA—IVY v T b (77 b EP-4WD)

o= 1 |

Front Axle (LFANTOM EP-4WD)
TAY 79IV (U777 b L EP-4WD)

EF218B

~
JLececol |)|
=) x3pcs ‘0 © x4pcs

Body Mount (FANTOM EP-4WD)
RTA—R TV (T7 b L\ EP-4WD)

0000

Ladder Chain (FANTOM EP-4WD)
Fr—> (772 L EP-4WD)

EF222

21T

©1h

SS M3x3mm

@(lhnnumm @@Wﬂlﬂ

@ BHM2.6x8mm  BH M3x8mm

Servo Saver (FANTOM Ext)
—Rt—/\— (77 F L Ext)

EF231

9 ° T\

Pinion Gear (21T-48P/Long/FANTOM EP)
EZAVF4 (1T-48P/02 51777 M AEP)

Main Chassis (FANTOM Ext)

AV v — (O7VELEX)




FANTOM EP-4WD Ext PARTS LIST

EF232

© FH M2.6x10mm xdpcs

BS M3x8mm

Upper Deck (FANTOM Ext)

Rear Axle Mount (FANTOM Ext)
TYIN—TYFR(T7 b Ext)

Y TIRIVR YV (F7 R E) M3 Nylon Nut

-m (o) ©)f

© xdpcs © M3.3x8x0.3 x6pcs  M2.6x7x0.5 x6pcs

King Pin Ext (4pcs/FANTOM Ext)
FUUEVEXU AN/ T 7V b L Ext)

© x2pcs

Front Axle Ext (S/FANTOM Ext) | | Servo Mount (FANTOM Ext)
TAVITIRVEST 7Y MLED | | H—RIDV M (T 7> b L Ext)

o

Front Sprocket Ext (FANTOM Ext)
70V FA70% v bExt(7 7> b L Ext)

[D:m © x2pcs
[D:m@ x2pcs

(©) (fmm

OBS M2.6x8mm xdpc

Deck Post (4pcs/FANTOM Ext)
TYFRAMANT 77 L Ext)

IE exzpcs L

@[]]G x2pcs

T
O x2pcs

(@g R

© CS M2x12 4pcs

@O ® Ball 4.8 xdpcs

Linkage Parts (FANTOM Ext)
U r—I =Y (772 b Ext)

© FHM2x10 2pcs

@HB ® M2 xdpcs

Gl o [@,

(ci )
©noe 6 be

@l SC222-04

x2pcs

@U ORG02CL
P2 x2pcs

(& —e
(S Jo

@@ i} Rear Shock (FANTOM Ext) Shock Wrench (FANTOM Ext)
Y2 av (77> L Ext) YavILYF(T 7Y b LEX)
EF240S-01 EF243

Q
®

(]
© 0 o ©

© @20

® O
Rear Shock Parts (FANTOM Ext)
U 2avy IN=Y (77 F I Ext)

Q

Front Spring (M/4pcs/FANTOM Ext)
787 FATVIGMWENT 7 b L Ext)

E-Ring
E1.5 x3pcs

©

P-2 O-Ring

O@ ORG02BK
P2 xdpcs

G ©HIIM S M3x3mm

=

(o)

FH M3x8mm

HD Antenna Set (Silver/FANTOM Ext)
HD7 > 7Fw MIWN—=IT 7> b+ [ Ext)

LW Wheel Nut (Silver/4pcs/FANTOM Ext)
BEM Iy MYVI-ANT 77 b LX)

EFHO01BK /W EFTH001BK /W | EFTHOO05BK /W

BK:Black
W:White

BK:Black
W:White

BK:Black
W:White

Wheel (F&R 2pcs/FANTOM EP) Pre-Shaped Front Tire H38" (2pcs/FANTOM EP) | | Pre-Shaped Rear Tire L25° (2pcs/FANTOM EP)
A —IV (@27 7 S EP) 707 MATHE BEEREHOAT 7Y LR | UPAA TS BEREEHONT 7Y ML)

EFB002 UuTo019

x4pcs

©1

Frange Metal 3x6mm (ULTIMA)
7579 *8)b3x6mm (P1b7 4 )

CRC2 Non-Decoration Body (FANTOM Ext)
CRC2/ ¥ 7A=Y aYRT 1 (777 b LExt)

FANTOM EP-4WD Ext Option Parts List
Carbon Gear Diff. Axle (FANTOM EP-4WD)
H=RVFVYTITIRIV (77 M A EP-4WD)

Wing (Gold/FANTOM EP-4WD)
9124 (d—IVR/77 A EP)

EFW003

Front Double Bearing (Gold/2pcs/FANTOM EP-4WD)
7O/ FIWAT G (3=IVRA 77 b EP-4WD)

SP Rear Wheel Hub (L/FANTOM EP-4WD)
SP YA —IVINT (/77 Ly EP-4WD)

R e 000
-

Carbon Suspension Arm (FANTOM EP-4WD)
H—RIH AT —L (77 b L5 EP-4WD)

EFWO007S

[l
M EFW007-04©

@1 erwoor-0s0
@D EFW007-04@

oL

EFW007-040®

o

EFW007S-01©

T e

EFW007S-02

EFW007S-030®
EFW007S-03@

EFWO007S-05

EFWO007-06

EFW007S-03@

EFWO007-071 CSM2.6x6mmx2pcs

Ol @U@

BB 6x10x3mm x3pcs BB 6x12x4mm x2pcs

@,

EFW007-04@ x2pcs

EFW007-04@
M2.5 Nylon Nut x2pcs

EFW007-04@
M2.6x5x0.5mm x6pcs

(O EFW007-07 x16pcs

@ Ball Diff.Grease

6mm Ball Diff.Set (Silver Carbon Shaft )
6mm R—ILT 7Yk (VIVIN—=H—RVIvTH)

10x12mm x4pcs

Carbon Upper Deck (FANTOM Ext)
H—RYTYN=TYFT77 M Ext)

Main Chassis w/CF Plate (FANTOM Ext)
A= T~ (777 ML EXY)

¢ —8 \— VB L TWVELN A=Y BB Y E T
Z0Ha. KBN\—YREHNCEATNTVET,
Note that some parts are not sold as spare parts!

(=] R [s]

¥ ANTF TV 3V IN—VE&IEWEBY 1 b ETEL 2
Please see the website for spare & option parts prices.

www.kyosho.com [=1*
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FANTOM EP-4WD Ext Option Parts List
EFW012 EFWO013 GAB4202

@ @S/Pink oS
O © e

Ride Height Adjust Plate (0.5mm/F&R4pcs/Ext) Front Spring Set (S-Pink/H-Blue/Ext)

ESARTL— 05mm/ETBAN 77 M EXY) TAVIRT) Gy MSEVH T IV—/Ext) GA-B-60C-4000-2S1P-HardCase-8 Charger Safeguard 2-6S Battery Protector
Gens ace LiPo 4000 A kL-— /X% (60C/7.4V) Gens ace LiPo/\wvF)—7OF7 9% —Q2-6)L/FZEF)

71322B

SC222-02B x2pcs

Ol
CILI | @@]e
° 00l &

o EF240S-010 N~
SPEED HOUSE 7.2V 22HV Ni-MH Battery SPEED HOUSE 7.2V 36HV Ni-MH Battery
Rear Adjust Shock Conversion (Gold/FANTOM Ext) SPEED HOUSE 7.2V 22HV Ni-MH /\'v 7 1) — SPEED HOUSE 7.2V 36HV Ni-MH /\'v 7 1) —
UV EERR A Y N\—aVN\—DavFy b (DU R/E)
36231 362618
@ Pre-Shaped Small Tire(H=38 ¢ 45mm/L=25 ¢ 50mm) /
INBAA (BB ERE/H=38 0 45mm/L=25 ¢ 50mm) SP Knife Edge Reamer KRF Stainless PC-Body Scissors Straight

SPHATTYI)—T— KRFRT Y LR RUART A AYZ— A L—F

RTG53
RA—IL> 1/48 Pitch PINION GEAR
RThLT SRR 36262B 96510 |
LA GEAR RATIO /28
PINION CHART e @Eﬂﬂl
16 4.44 ~— SS M3x3mm
18 3.94 :

;g g;g Emgg:g:}? }ﬂ :mgg:gii %i; :mgﬁzggg ;gl KRF Stainless PC-Body Scissors Curve High Durability Ball Diff.Grease (10g)
. 7 RUART 4 hyR2—Hh—7 BRAMR—ILT T

o s PNGS4818 18T PNGS4827 27T PNGA4822 22T KRFRT Y LA RIVART A hy B2 —Hh—7 BMAER—ILT 771 Z(10g)
. 'ﬂ PNGS4821 21T PNGA4825 25T

gg ggg R246-4826 26T YKWO015B W020TC

Motor shaft length

L 2.96 E-4—7PORE

25 2.84 Over 15mm

26 273 15'“"““‘
.

27 263 —

KANAI TOOL Hex Wrench Driver(1.5mm) KANAI TOOL Hex Wrench Driver(2.0mm/Ti-Coating)
EFB003 KANAITOOL 6 L > F F S /\—(1.5mm) KANAITOOL 68 L > F R 54 \—Q0mm/F%2 > a— )
' YKWO025B YKWO055BXB

// =
KANAI TOOL Hex Wrench Driver(2.5mm) KANAI TOOL Box Driver(5.5mm)
KANAITOOL 6/ L > F K5 A /\—(2.5mm) KANAITOOL R & Z K5 /3—(5.5mm) YKWO055BXB

a-2 Non-Decoration Body (Plazma MK3/FANTOM EF;) SIL0300-8 SIL0350-8B SIL0400-8B

a-2/>7AL—3VRTA (TZAIMK3/ 77~ L EP

37035 82262-100

waf
'St \g/ﬁ
Silicone OIL #300(80cc) Silicone OIL #350(80cc) Silicone OIL #400(80cc)
)27 AL #300 (80cc) )27 AL #350 (80cc) )27 AL #400 (80cc)
SIL0450-8B SIL0500-8B SIL0550-8B

LE MANS 480 GOLD Brushless Motor 21.5T Racing Sensor Cable(100mm)
JVe> 480 d—)UR ISV LAE—4—215T L= w4 —4—7)1(100mm)
S M
o HSe A
= Sh 'SP 188
Silicone OIL #450(80cc) Silicone OIL #500(80cc) Silicone OIL #550(80cc)
200mm - )2V F AL #450 (80cc) )32 F AL #500 (80cc) 2)AVFAAIV#5  50(80cc)
LE MANS 240S ESC (for Brushless/MAX13.5Turn) Mini Servo KS3031-04M All Metal Gear
IV 240S ESC (75 L AF/MAX135%2—) 2 ZH—KKS3031-04M A —) L A& F it

26
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